<@, SERVICE PARTS LIST[suiss-40-5010
POWER MITER TABLE ST [ apt s
C(ﬂqlog No. 6455 g';::;‘:o. 375-100] IRING INSTR.

Both Model and Serial Na. must be furnished to obtain correct ports
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ILLUSTRATED PARTS
FIG. PART NO. DESCRIPTION OF PART FIG.. PART NO. DESCRIPTION OF PART
1 45-08-0081 Pivot Support Shaft 22 45-88-5220 Washer
2 4398-0161 Knob (2) 24 06-77-0625 Name Plate Drive Screw (2)
3 45-88-5261 Washer (2) 25 45-88-5220 Washer (4)
4 06-75-0500 3/8-16x1 Hex Hd. Base Ext. Mtg. Bolt (2) 26 06-75-3100 1/4-20x1 Soc. Hd. Arm Mounting Screw {4)
5 28-04-0101 Spring Arm Assembly 27 43-56-0132 Left Hand Miter Guide Blade Assembly
6 44-40-0271 Lower Limit Locknut 28 43-56-0151 Left Hand Miter Guide Assembly {includes items 27 & 29)
7 43-98-0150 Lower Limit Knob 29 42-20-0251 Left Hand Miter Guide Base Assembly
8 06-65-1675 Roll Pin 30 06-75-2075 10-24x3/8 Socket Drive Flat Head Screws (2)
9 28-90-0081 Pivot Support 31 40-50-7500 Spring
10 34-60-1825 Shaft Retaining Ring 32 06-65-1240 5/16 x 1-1/4 Groove Pin
11 42-20-0241 Right Hand Miter Guide Base 33 45-24-0061 Undercut Slide
12 43.56-0141 Right Hand Miter Guide Assembly {includes 11 & 13) 34 42-18-0131 Rip Guide Bar
13 43-56-0122 Right Hand Miter Guide Blade Assembly 35 45-36-0491 Spacer (6)
14 28-06-0701 Base Assembly 36 06-81-2665 10-24x5/8 Flat Hd. Undercut Mech. Mtg. Sc.  (6)
15 42-09-0081 Extension Support Arms {2) *37 12-98-5920 Caution Plate
16 06-75-2950 1/4-20x1/2 Soc. Hd, Ext. Bar Mtg. Screw (2} 39 06-81-8050 Guide Plate Mounting Screw (2}
17 45-88-5220 Washer {2) 40 43-56-0083 Guide Piate
18 42-18-0141 Extension Cross Bar 41 28-04-0301 Saw Arm
19 45-46-0101 Square Cut Off Stop Block Assembly 42 06-55-2500 3/8-16 Hex Ext. Base Nut (2)
20 42-36-0621 Miter Guide Cut Off Bracket 43 28-32-0101 Base Extension Assembly (includes item 37)
21 06-75-2950 1/4-20x1/2 Soc. Hd, Bracket Mounting Screw
MISCELLANEQUS PARTS NOT SHOWN
PART NO. DESCRIPTION OF PART PART NO. DESCRIPTION OF PART
06-65-0630 Type 5-3/16x1/2 Pivot Pin Support Locating Pin 45-88-6261 Pivot Lock Knob Washer
06-65-0630 Type 5-3/16x1/2 Miter Guide Dowell (2) 45-88-5261 Saw Arm Adj. Knob Washer
06-65-1220 Spring Arm Groove Pin 48-66-4080 Rubber Flex Wrench Holder

06-75-2200 10-24x1/2 Soc. Hd, Miter Guide Assembly Screw (4)  49-96-0080 3/16 Allen Wrench
06-81-5800 6-32x5/16 Fil. Hd. Sem Saw Guard Handle Screw 2) 42-28-0191 Square Cut Off Stop Block

06-87-2400 1/4-20x1/2 Wing Bolt 44-04-0050 Table Leg . {3)

06-97-4125 Pivot Support Mounting Bolt Washer (2) 06-75-0650 3/8-16x2-1/4 Hex. Hd. Pivot Support Mounting Bolt {2}

42-60-0060 Chain Assembly 45-88-5261 Washer, Chain Assembly

43-62-0371 Saw Guard Handle 06-59-1000 Wing Nut, Chain Assembly

44-68-0140 Leg Caps {(3) *48-40.7660 Saw Blade

06-75-3100 1/4-20x1 Soc. Hd. Miter Guide Stop Screw 44-74-0111  Miter Guide Post {Included w/item 13 or 27} (4)
- 42-70-0160 Switch Clip 44-46-0080 OQiler {included w/item 9)

49-96-0060 1/8 Allen Wrench 49-96-0070 5/32 Socket Wrench
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